MECHANICAL TRANSPLANTER
MODEL 85 PARTS LIST

PART# DESCRIPTION TY. PART# DESCRIPTION QTY.

82 3/8 x 1 HHCS 12 8501 SKID PLATE
86 3/8 x 1-1/4 HHCS 8502 RUNNERS
98 3/8 x 3-1/2 HHCS 8503 3-POINT HITCH PCS.
5/8 x 1-1/4 HHCS 8504 3-POINT HITCH PCS.
5/8 x 4 HHCS 8505 SIDE ARM
3/4 x 1-1/2 HHCS 8506 SIDE ARM
3/4 x 4 HHCS 8507 BACK CROSS BAR
3/8 HEX NUTS 8508 WHEEL ARM
5/8 HEX NUTS 8509 WHEEL ARM
5/8 JAM NUTS 8510 PIPE SPACERS
3/4 HEX NUTS 8511 ROLLER ARMS
3/8 WASHER 8512 LIFT ARM
5/8 WASHER 8513 LIFT ARM
5/8 SET COLLARS 8515 LARGE ROLLER
3/4 FLANGE BEARINGS 8516 AXLE
SPRINGS 8518 WHEELS
3/4 WASHERS 8521 COVERING BLADE
8522 COVERING BLADE
8523 ROLLER HOLDER
8524 ROLLER STOPS
MTAG HITCH PINS
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*OPTIONAL

8525 EXTRA ROLL HOLDER ARM
8526 EXTRA ROLL HOLDER ARM
8527 PIPE FOR EXTRA ROLL
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Model 85 Mulch Layer
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